
FINAL 10/16/06

TECHNICAL MEMORANDUM 3 WQ

STUDY OF END-OF-PIPE
COMBINED SEWER OVERFLOW (CSO) TREATMENT

MASTER PLAN

METROPOLITAN WATER RECLAMATION DISTRICT OF
GREATER CHICAGO

NORTH SIDE WATER RECLAMATION PLANT

Submitted by:

October 16, 2006

MWRDGC Project No. 04-014-2P
CTE Project No. 40779



FINAL 10/16/06

i
\\Ctechi-nt7\p40779\P40779\24_Dev_WQ_Strategy_Rpt\24_3_CSO_Treatment\Tech_Mem_3_Final MWRDGC

101606.doc

TABLE OF CONTENTS

INTRODUCTION..........................................................................................................3-1

Background ......................................................................................................3-1

GENERAL APPROACH.............................................................................................3-13
[...]
OFF-SITE GRIT
DISPOSAL

COARSE
SCREENING

algae and submerged aquatic vegetation.  Collected solids are typically held on-
site during the storm event and returned to the sanitary sewer system for
processing at the sewage treatment plant after storm flows have receded.  Grit is
generally removed from primary sludge and disposed of separately.

4. Disinfection.  The MWRDGC scope of work directs that end-of-pipe CSO
treatment include disinfection.  This is also consistent with the NPDES Permits,
EPA’s presumption approach, and State water quality standards.

Figure 3.6 shows a schematic of the above end-of-pipe treatment unit processes which
were used for this Technical Memorandum.

Figure 3.6 – Typical CSO Treatment Train

Financial and Non-Quantitative Criteria Analyses

A long list of treatment technologies was developed for evaluation.  Using a matrix
scoring system, the long list was narrowed down to recommended CSO treatment unit
process alternatives.  These recommended alternatives were used to estimate the cost
of end-of-pipe CSO treatment.

This subsection describes a method of comparison of the alternative CSO screening
technologies and CSO primary treatment technologies.  Disinfection alternatives were
not subjected to this evaluation since the short list of disinfection alternatives has been
determined in TM-1WQ.

The evaluation of the alternative systems presented in this Technical Memorandum will
be based on economic criteria as well as non-economic criteria.  Matrices, evaluation
criteria and weights assigned to each criterion were established previously in TM-3.

The economic and non-economic criteria will include a qualitative evaluation of the
following items:



FINAL 10/16/06

3-16

1. Life Cycle Cost - Based upon CTE experience for end-of-pipe CSO
treatment plant life cycle costs in the U.S., CTE determined
the relative score for each alternative.  CTE did not
determine the actual capital and operation and
maintenance costs of each alternative for end-of-pipe
treatment at the MWRDGC.  CTE relied on its cost
experience with the various alternatives for other systems
in the U.S.

2. Maintainability - The relative ease of keeping systems, processes, and
equipment in desired operating condition.

3. Operability - The relative ease of operations based on the main
processes.

4. Reliability - The historical performance as an industry standard to
reliably and consistently meet effluent requirements.

5. Energy Efficiency - The relative comparison of energy efficiency potential.

6. Impacts on Neighbors - Relative comparison of impacts on neighbors from odors,
noise and light.

7. Expandability - Comparative ease to expand in the future and the ability to
make changes or adaptations to the system for future
needs.



FINAL 10/16/06

3-17

REVIEW OF LONG LIST OF CSO TREATMENT TECHNOLOGIES

Based upon CTE’s experience with CSO treatment facilities throughout the U.S., a long
list of CSO treatment unit process alternatives was selected.

CSO Fine Screening Technologies

For CSO Fine Screening treatment, the following long list of screening alternatives was
chosen for evaluation:

Alternative 1:  Chain Driven-75° Vertical Bar Screens:
This is similar to a typical bar screen in that it consists of evenly spaced bars
inclined from the vertical position.  It is cleaned by multiple rakes at all times.

Alternative 2:  Climber Type-80° Vertical Bar Screens:
This screen type is cleaned by a single rake.  All sprockets and bearings are
located above the water level.

Alternative 3:  Chain Driven-60° Catenary Screens;
This screen type is a front clean/front return chain-driven screen with no
submerged sprockets.

Alternative 4:  Horizontal Overflow Screens:
This screen type is installed parallel to the combined sewer, and is cleaned by a
hydraulically driven rake device.

Alternative 5:  Horizontal Brush Overflow Screens
This is similar to Alternative 4, with the addition of a brush cleaning mechanism
mounted on a circular shaft.

Alternative 6:  Rotary Drum Screens
These screens consist of plastic mesh panels arranged on a rotating drum
assembly.  A horizontally mounted cylinder can be designed for very fine
openings.  Coarse screening is required upstream of these screens.

Alternative 7:  Net Bags
These are mesh bags with 1-2 cm openings which attach to the end of the pipe,
where they capture debris before it is introduced into the receiving water.  The
bags are replaced when full.

Table 3.3 contains a summary of the advantages and disadvantages of the seven
screening alternatives.



FINAL 10/16/06

3-18

TABLE 3.3
CSO SCREENING TECHNOLOGIES--ADVANTAGES AND DISADVANTAGES

Alternative Advantages Disadvantages
1. Chain Driven-75°

Vertical Bar Screens
(Headworks MahrTM Bar
Screen)

1. Can be designed as either coarse
screen (1-inch openings) or fine
screen (1/4-inch openings).

2. Multiple rakes keeps screen clean
at all times.

1. Requires disposal of retained
screenings and floatables.

2. Lower sprockets and bearings
submerged in flow, susceptible
to grit wear.

2. Climber Type-80°
Vertical Bar Screens
(Infilco Degremont
Climber Screen®, Link-
Belt® Cog Rake Bar
Screen, Vulcan Mensch
Bar Screen)

1. Can be designed as either coarse
screen (1-inch openings) or fine
screen (1/4-inch openings).

2. All sprockets and bearings
located above flow level.

1. Requires disposal of retained
screenings and floatables.

2. Single rake mechanism may
result in blinded screen under
heavy debris loadings.

3. Chain Driven-60°
Catenary Screens (E & I
Corp. Catenary Bar
Screen, Link-Belt®
Catenary Bar Screen)

1. Multiple rakes keeps screen clean
at all times.

2. All sprockets, bearings & shafts
located above screen channel.

1. Requires disposal of retained
screenings and floatables.

2. Normally used in coarse screen
(1-2 inch openings) applications
only.

4. Horizontal Overflow
Screens (CDS Raked
Bar Screen, Copa
Raked Bar Screen,
Hycor® ROMAG
Screen, John Meunier
StormGuardTM, Waste-
Tech Horizontal CSO
Screen)

1. Screenings and floatables are
retained in the combined sewer
for transportation and disposal at
the treatment plant.

2. Hydraulic drive cleaning
mechanism.

1. Not applicable for pumped
overflows.

2. Screens are installed parallel to
the combined sewer; large
structures may be required.

3. Rags may have to be manually
cleaned following a rainfall
event.

5. Horizontal Brush
Overflow Screens (Copa
Hydroclean Brush
Screen)

1. Screenings and floatables are
retained in the combined sewer
for transportation and disposal at
the treatment plant.

2. No outside source of energy
required to rotate screen; uses a
waterwheel.

1. Not applicable for pumped
overflows.

2. Screens are installed parallel to
the combined sewer; large
structures may be required.

3. Rags may have to be manually
cleaned following a rainfall
event.

6. Rotary Drum Screens
(Brackett Green Sewage
Drum Screen, Hycor)

1. All sprockets, bearings & shafts
located above screen channel.

2. Reliable operation under heavy
debris loadings.

3. Can be designed for very fine
openings, down to 1/16-inch (2
mm).

4. Screenings are dewatered and
compacted thus reducing overall
waste volume.

1. Requires preliminary coarse
screening.

2. Requires disposal of retained
screenings and floatables.

3. Requires high pressure water
jets to clean screen panels.

4. Frequent replacements of
screen panels.

5. Wide screen channels can
result in heavy grit deposits.

7. Net Bags (Fresh Creek
Technologies
TrashTrap®)

1. No moving parts.
2. Simple.
3. Can be installed in-line or on

floating pontoons in waterways.

1. Removal and disposal of net
bags is labor intensive.



FINAL 10/16/06

3-19

CSO Primary Treatment Technologies

For CSO Primary Treatment, the following seven alternatives were selected for
evaluation:

Alternative 1:  Rectangular Primary Settling Tanks

This alternative includes the use of typical concrete settling tanks common to
wastewater treatment plants, rectangular in shape.

Alternative 2:  Circular Primary Settling Tanks

This alternative includes the use of typical concrete settling tanks common to
wastewater treatment plants, circular in shape.

Conventional primary settling tanks for CSO and bypass settling can be rectangular or
circular and are typically sized at a maximum surface settling rate of 1,800 gpd/sf with a
minimum liquid depth of 10 ft. and a minimum detention time of 1 hr. (35 IL Adm. Code
370.710).

Alternative 3:  EPA Swirl Concentrators

These units are constructed of High-Density Polyethylene and induce a circular
flow pattern as CSOs enter by means of a tangential inlet pipe.  A combination of
gravitational and hydrodynamic drag forces encourage solids to drop out of the
flow and migrate to the center of the chamber.  Figure 3.7 shows a U.S. EPA
Swirl Concentrator.

Alternative 4:  Vortex Separators

Solids separation in vortex separators is caused by the inertia differential,
resulting from a circular path of travel.  Waste is removed at the bottom of the
unit and returned to the interceptor for treatment.  Floatables are captured by
baffles and removed when units are drained.  Figure 3.8 shows a typical Vortex
Separator.

Alternative 5:  Enhanced Vortex Separators

This is similar to Alternative 4, with chemical addition used for enhanced
settleability.  Figure 3.9 shows a typical Enhanced Vortex Separator.

Swirl and Vortex Separators are considered to be equivalent to primary settling tanks.
They have an advantage of using less land and are typically sized at hydraulic loading
rates of 20,000-23,000 gpd/sf (14-16 gpm/sf).  These separators are circular in shape
and have a practical limitation of 36 ft. diameter.  Pilot testing is usually done to confirm
manufacturer recommended loading rates.



FINAL 10/16/06

3-20

Figure 3.7 – USEPA Swirl Concentrator

Figure 3.8 – Vortex Separator



FINAL 10/16/06

3-21

Figure 3.9 – Enhanced Vortex Separator

Alternative 6:  Ballasted Flocculation

Ballasted Flocculation is a high rate sedimentation process that introduces
coagulation and flocculation agents during high speed mixing to promote
settlement and enhance solids removal. Ballasted flocculation involves the
addition of a ballasting agent (high-density microsand, specific gravity = 2.65) to
a chemically stabilized and coagulated suspension of particulate solids.  Some of
the benefits of ballasted flocculation are the large floc sizes that can be
maintained, the greater roundness of the floc particles, and a lower shape factor
for the ballasted floc, which all contribute to higher settling rates. Higher settling
rates allow for smaller sedimentation units and decreased capital costs.
Depending upon the application, removal rates can exceed primary treatment
removal standards.  Figure 3.10 shows a schematic of a Ballasted Flocculation
System.



FINAL 10/16/06

3-22

Hydrocyclone

CSO

Flash Mix Flocculator Clarifier

Effluent to

Chemical
Coagulant

Waste
Sludge

Sand
Polymer

Clarifier
UnderflowOff-Site Processing

and Disposal

8 8 8 Waterway

Figure 3.10 – Ballasted Flocculation (Primary Treatment)

Alternative 7:  Microscreens

Screening can provide high-rate separation of solids from wastewater by
preventing certain solids sizes from passing through the screen.  Figure 3.11
shows a photograph of a typical microscreen.

– A Rotating Drum Supporting a Very Fine Screen
• 23-35 micron Screen Openings
• Screen Cleaned Using High Pressure Backwash System
• 20-40% BOD Removal
• 30-50% SS Removal

Figure 3.11 – Microscreens (Primary Treatment)



FINAL 10/16/06

3-23

Table 3.4 contains a summary of the advantages and disadvantages of the seven
primary treatment alternatives.

TABLE 3.4
CSO PRIMARY TREATMENT TECHNOLOGIES—ADVANTAGES AND

DISADVANTAGES

Alternative Advantages Disadvantages
1. Rectangular Primary

Settling Tanks
1. Compatible with existing sewage

treatment plants.
2. Predictable solids removal rates.
3. Tank can also be used as chlorine

contact volume.

1. Large space requirements.
2. Difficult to install in remote CSO

locations.
3. Requires mechanical/electrical

solids collection equipment.
2. Circular Primary

Settling Tanks
1. Compatible with existing sewage

treatment plants.
2. Predictable solids removal rates.
3. Tank can also be used as chlorine

contact volume.

1. Large space requirements.
2. Difficult to install in remote CSO

locations.
3. Requires mechanical/electrical

solids collection equipment.
3. EPA Swirl

Concentrators
1. Capable of high hydraulic loading

rates, reduced space
requirements.

2. No mechanical/electrical solids
collection equipment.

3. Tank can also be used as chlorine
contact volume.

1. Variable SS removal
efficiencies, i.e. 30-50%.

2. Products are in the public
domain; they are not
represented by wastewater
equipment manufacturers; they
must be designed and
fabricated.

3.   Requires high pumping head.
4. Vortex Separators 1. Capable of high hydraulic loading

rates, reduced space
requirements.

2. No mechanical/electrical solids
collection equipment.

3. Tank can also be used as chlorine
contact volume.

1. Variable SS removal
efficiencies, i.e. 40-60%.

2. Design hydraulic loading rates
should be confirmed by pilot
studies.

3.   Requires high pumping head.

5. Enhanced Vortex
Separators

1. Higher SS removal efficiencies
than vortex separators, i.e. 55-
65%.

2. No mechanical/electrical solids
collection equipment.

3. Tank can also be used as chlorine
contact volume.

1. Additional chemical storage
and feed facilities required.

2. Design hydraulic loading rates
should be confirmed by pilot
studies.

3. Has a long start-up period.
4.   Requires high pumping head.

6. Ballasted Flocculation 1. Higher BOD5 and SS removal
efficiencies than primary settling
tanks and vortex separators.

1. Difficult to install in remote CSO
locations.

2. Has a long start-up period, i.e.
10-30 minutes.

3. Requires an on-site operator.
7. Microscreens 1. Can be designed for very fine

openings, down to 0.01-inch.
2. Higher SS removal efficiencies

than primary settling tanks and
vortex separators, i.e. ±80%.

1. Possible blinding of screens
due to grease.

2. Requires high pressure water
jets to clean screens.



FINAL 10/16/06

3-24

CSO Disinfection Technologies

A number of disinfection technologies were evaluated in TM-1WQ, Disinfection
Evaluation, August 26, 2005.  Two disinfection alternatives were short-listed:  1) High
Intensity UV Disinfection and 2) Oxygen Generated Ozone Disinfection.

Pending a detailed pilot study of both technologies by the MWRDGC, it was decided to
proceed with UV disinfection for the end-of-pipe CSO treatment facilities.  It should be
noted that UV disinfection of CSOs is not commonly practiced due to the relatively high
TSS.  Potential problems with UV disinfection of CSO include excessive fouling of the
UV lamps and inconsistent bacterial kills.  Any future design of UV disinfection facilities
for CSO treatment should include laboratory and/or pilot studies to study these potential
problems.

Evaluation of Alternatives

Screening Technologies

Alternative 1  -  Chain Driven-75° Vertical Bar Screens
Alternative 2  -  Climber Type-80° Vertical Bar Screens
Alternative 3  -  Chain Driven-60° Catenary Screens
Alternative 4  -  Horizontal Overflow Screens
Alternative 5  -  Horizontal Brush Overflow Screens
Alternative 6  -  Rotary Drum Screens
Alternative 7  -  Net Bags

These alternatives were evaluated using the matrix in Table 3.5.  A discussion of this
matrix evaluation follows.



FINAL 10/16/06

3-25

TABLE 3.5
EVALUATION OF CSO SCREENING TECHNOLOGY ALTERNATIVES

225

3
x
5
15

3
X
10
30

3
x
5
15

2
x
15
30

3
x
10
30

1
x
5
5

2
x
50
100

Rank
x
Weight
Score

Alternative 7.
Net Bags

155

2
x
5
10

2
X
10
20

1
x
5
5

3
x
15
45

2
x
10
20

1
x
5
5

1
x
50
50

Rank
x
Weight
Score

Alternative 6.
Rotary Drum
Screens

205

1
x
5
5

2
x
10
20

3
x
5
15

2
x
15
30

3
x
10
30

1
x
5
5

2
x
50
100

Rank
x
Weight
Score

Alternative 5.
Horizontal
Brush O’flow